M2 Antenna Systems, Inc.

Model No: 375-450-10 HELICAL ANTENNA

ANTENNA SYSTEMS, INC.

N J ‘\._\‘
< X
: / \
N _- \
[ ( \.\
d’ .\‘\
% \
'\_'*
A
SPECIFICATIONS:
1Y/ o (= FG375-450-10 Power Handling ..........cccccceveeenn. 1 kw
Frequency Range.................ceee 375 To 475 MHz Polarity.......cccceeiiiieeeiiiiiiie e RHCP or LHCP
FGAIN e 11.5 dBi (Customer Specific)
Beamwidth .........cccoeeviiiiieininn. 46° Nominal MOUNEING.....ceeeiiiiieee e Adjustable AZ-EL on 2”
Feed Impedance. ............c.cc..... 50 Ohms x 84" Mast
Maximum VSWR............ccceenee. 1.5:1 Wind area / Survival ................... 100 MPH
Input ConNNEecCtor...............oeeeeeene Type “N” Female Weight / Ship Wi.........cooocieeennn. 35 Lbs.

*Subtract 2.14 from dBi for dBd
FEATURES:

The M2 375-475-10 Helix antenna offers medium performance characteristics for specialized fixed and rapid de-
ploy operations within the 375 to 475 MHz band. It is perfect for either terrestrial or satellite applications. The antenna is
supplied with a manually adjustable Azimuth / Elevation mount and a counter weight. The antenna is shipped with the
helix assembled less ground plane. Finishes are optional. The steel adjustable mounting fixture and counterweight are
zinc plated. Optional arrays of 2 or more are available. Other frequency ranges and gains are also available down to 100
MHz. Complete motorized, computer controlled AZ-EL systems are also manufactured by M2
Where circular polarity is not required but high bandwidth is, M2 offers a line of various log periodic antennas from 5 to
1300 MHz. If it is antenna related, we probably have made it. Call us with your requirements.

M2 Antenna Systems, Inc. 4402 N. Selland Ave. Fresno, CA 93722

Tel: (559) 432-8873 Fax: (559) 432-3059 Web: www.m2inc.com
©2015 M2 Antenna Systems Incorporated 15";%115



375-450-10 HELICAL ASSEMBLY MANUAL

TOOLS REQUIRED: #2 Phillips head screwdriver, 11/32 nut
driver and 7/16” socket open end wrench. N,
1. Unpack the factory assembled HELICAL antenna, the CEN- SA
TER REFLECTOR PLATE, and the two (2) REFLECTOR
HALVES. Attach the Reflector halves to the Center Reflec- SR
tor Plate using 8-32 x 3/4” screws and locknuts. °
2. Add the g-plane clamp #1 to the center reflector plate near At
the center hole using 1/4-20 x 3/4 bolts. Then slide the as- - &
sembly up the rear end of the helix boom. Align the hole in . 4
the rear boom section of the helix assembly with that of the o
g-plane clamp #1 and use a 1/4-20 x 3/4” bolt to set the po- N\ e
sition of the ground plane by threading the bolt through the R &
g-plane clamp #1 and into the boom. This sets the position N g 0
of the ground plane. Then add the g-plane clamp #2 and =\
secure using 1/4-20 x 2" bolts and locknuts. S :
3. Slide the ‘N’-connector block assembly on the helix and ro-
tate the connector down through the large hole in the plate.
Secure the block to the plate with four (4) 8-32 x 1-1/2”
screws and locknuts. Now install the 1/4-20 x 1/4” set screw 375-450-10T HELICAL
in the round end of the feed block assembly and tighten, ANTENNA
using the supplied 1/8” Allen wrench. Note the black mark-
ings around the Helix tube and set screw markings from
original test assembly. Helix should protrude no more than
1/8" past the feed post. This completes the assembly.

375-450-10 HELICAL ANTENNA

PARTS LIST

DESCRIPTION QTY HARDWARE BAG
HELIX AND MAIN BOOM.........ccccceeiiiiiiin. 1 DESCRIPTION QTY
CENTER MOUNTING PLATE, .....ccoovvveeeen. 1 BOLT, 1/4-20 X 3/4" SS....cvvvieiii e 10
REFLECTOR PLATE.....coooiiiieeeee 2 BOLT, 1/4-20 X 1-3/4” SS......ccooveiiiiiiiene, 4
G-PLANE CLAMP #1 X.500 RAD.................. 1 BOLT, 1/4-20 X 2" SS ....ooiiiiiieiieeeeee 6
FEED BLOCK W/ “N" CONN ........cccceevvrnnnn. 1 BOLT, 1/4-20 X 3.5” SS .....ccoiiiiiiriiiiice 1
SADDLE ADAPTER PLATE ......ccoviiiiiiieeeee 1 SET SCREW, 1/4-20 X 1/4” SS........ccccvenne. 3
SADDLES, 1" DIA ..ottt 5 FLATWASHER, 1/4”, SS......c.ccooiiniiinnnn 4
ELEVATION BRACKET ......coociiiiiiiiiieiiiieee 1 LOCKWASHER, 1/4 SS.......cccooviiniiiaiinnan 2
MAST BRACKET (W/ PEM NUTS).......c........ 1 LOCKNUT, 1/4-20, SS......ccoviiiiiieireie e 12
MAST BRACKET (W/O PEM NUTS)............. 1 SCREW, 8-32 X 1-1/2", SS ...ccoiiiviiiereene 4
COUNTER BALANCE WEIGHT .......ccccco..... 1 SCREW, 8-32 X 3/4”, SS ....ccoviiiiiiiiiie, 12
ASSEMBLY MANUAL........oooiiieee 1 LOCKNUT, 8-32 SS.....cccoviieieiiiinininieie 16

1/8 ALLEN WRENCH.......ccoviiiiiiiieee e, 1

M? ANTENNA SYSTEMS, INC.
4402 N. Selland Ave.
Fresno, CA 93722
(559) 432-8873 Fax: 432-3059
www.mz2inc.com Email: sales@m2inc.com




—
<
D)
Z
<
=
>
—
af)
>
L
U)
)
<
—l
<
=)
-1
LLI
I
O
iy
O
LO
3
LO
N
™

1S0d
140ddNs 1vOI13aH

XIN3H

INYTd ANNOYHD ———

®

(so1d 2}
$8'119'6L°X02-¥/1

yan

SHYVIN ONINNL AHJOL1OVA
d04 X001 3svald —

5]

AT8N3SSY
— 00749 334

(SO7d )
SS'LNNMDT'2E-8 B
SS'MYDS 06 1 XZE-8

f
31Y1d ___
ONILNNOW ¥3LNIO— 1 :

(so1del)
SS'LNNXOT1'2E-8 %
SS'MHOS'GL Xee8—

M? ANTENNA SYSTEMS, INC.

4402 N. Selland Ave.
Fresno, CA 93722
(559) 432-8873 Fax: 432-3059
www.mZ2inc.com Email: sales@mz2inc.com




— .} ‘31aavs

M JIAVYTO INY1d-O©

—— JONV1d HLIM
HOLO3INNOD-N

(S01d ¥)
—— SSMYDS 052 X0v-¥

(s01d 2
SS'LNNMOOT0Z-¥/1 B

SS L1080 /cX0cwil NOOS V3 NI 310H

ONINOILISOd OLNI ANV
Ll# dINVY1O INY1d-O
HONOYHL SAVIHHL
17048 ONINOILISOd
—— SS'1708'GL'X0Z-¥/1 @

www.mz2inc.com Email: sales@mz2inc.com

4402 N. Selland Ave, Fresno CA 93711 (559) 432-8873 FAX (559) 432-3059

-
<
D)
Z
<
=
>
—
af)
>
L
U)
)
<
—l
<
=)
-1
LLI
I
O
iy
O
LO
3
LO
N
™




—
<
D)
Z
<
=
>
—
af)
>
L
U)
)
<
—l
<
=)
-1
LLI
I
O
iy
O
LO
3
LO
N
™

—dINYTO LSYIN

_(s3ais HLo8)
SS'LNNMO01 ‘0Z-#/) 8
SS'YIHSYMLY 14 ¥/1

'SS°1108°054 X0Z-¥/L —

/@

. _(s01d ¥) $8'1708'5'€X0Z¥/1 (PIE)
——SS 1108 L L X0Z-¥/1 ‘NYHL T alpug)
'SMIYOS LIS/IM
S1NN INTd/M
— IO LSV LHDIIM NOILISOd (is1)
13M0wHg LTIL

i

(807d €) ,_,_

$8'1109'0S2X0Z-¥/L — E ﬁ
===l [_|

1HOIFM 43LNNOD

SS'LANMOOT'02-¥/1 B

)N

4402 N. Selland Ave, Fresno CA 93711 (559) 432-8873 FAX (559) 432-3059

s_oo.my

— ¥YNNILNY

. (591d?)
SS'M¥HOS L3S'SZ'X0Z-v/1

(s071d ¥)
SS'LNNMOO1 ‘02-¥/1 8
$8'1108°0'ZX02-¥/1

(so1d ) . ‘F1aavs

31Y1d ONILNNOW

(s3qIS HLOg)
HIHSYMLY 14 #/1 %
——85'17109'05.°X02-v/L

sales@mz2inc.com

www.mz2inc.com Email:




